
FTECESLTEfil$
t :,: "=. ' - ,':.] ' '\ .: l=, ir c.t rr{t!{.{: i-r, : r -.

stR R fl 1'r--ii., :

BEFOR-E THE ILLINOtffiLt tlri'ON'COnfHOtrlO,tnD s'i'arr, ot: iL L.iN. ,li',

FofJuijcrn Crrn:re; j Jtlartl
D

CITY OF ROCK ISLAND.

Petitioncr,

lv.
ILI"INOIS ENVIRONMENTAL
PROTECTION ACENCY,

)
)
)
) pcB e8-r64

) (VARTANCE)

)
)
)
t

Respondent. )

A M EN pEp PErl[[oNlJOR !'ARIAJIC E

The City of Rock Island ("City"), through itu nltorneys, hercby petitions the Board for n

variance from 35 lll. Adrn. Code $ 306.305 (d) arrd an exccption approved thereunder by the

Board on May 9, 1986 ("Exception") to the cxtent the rule as rnodilied by the Exception requircs

that thc City operate its nrain trciltnlcnt plant at n nraxinnrnr florv level ot' l6 nrillion gallons lrer
[...]
^€f.ilarg
:
I

t.
t:
F

29lr-l
CIcl

df
I

t3IEl!Y5

JIirtl

i.l
t
5
<r

vJ

rs
3
g
I
ct



o

a

a

o

I

o

o

O

o

a

I

2. F\'ISTT{G CAPAC-- .AgA.LIil,r

As the existing teabrent plant was designed in 1g70, the engineers likely r:sed the ,,Recomme'ded
Standards for Scwage worls" by the Great Lakes - upper Mississi.opi River Board of state s*it""yEngineers' or "Ten - states stan&rds," as it is referred to in the industy. As no change in the.existiag Design Average Flow (DAF) or Design Mo<imum FIow (DMF) is proposed, tbe Ten-statesstandards is the appropriate guide for checkiug capacities. It shourd be noted that the r97g Editioais utilized herein versu's the 1968 Edition, which was most likely utilized dr:ring the acrual design.The capacity of the existing unit operations underthe lliinois Recommended standards for Sewageworks (i980)' are also iacluded, where they differ. The supporting calculations are included iaAppendixA.

2.1 Grit Chamber

Two-3 foot wide gdt chanhrs ue included at the head of theplanr At 16 MGD, the deptb in eacbgpitche-sslwascalculatedtobc4.lft,vernsaEacirxr,,n<iepthofthechambersof6.5ft. 
Basedon this comparison, the gnt cbambers shouid function properry at flows up to rd MGD.

2.2 primary Sedimentatiou

Rock Island's plant includes + - ) h.in primary sedimeutation basins, haviag a total surface area of12'580 sq ft' when pumping'raste activated sludge bick to the primaries, generalry lower surfaceoverflow rates should be utilized' Ten-states standards specifies swface overflow rates of !000gpd/sg ft at the DAF and 1500 gpd/ sq ft at &e peak horuly rate. Thus, at 1500 gpd/sq ft, theprimaries caa theoreticaty handre r g.g MGD, which is irdeq'ate.

Recognizing problems when waste activated sludge is returned to the prirna.i.s, the IUinoisRecorumended standards limig surface overflow rates to 1000 gpd/sq ft in &is sit'ation. Thisrecognition would effectively linit the peak flow rate to 12.g5 MGD. However, if the wase



activated sludge was not directed back to aI! of the primaries, the srrrface overflow rate of !,24g
gPdsq ft would be acceptable nnder the Illinois Recornmended Sbndards.

In sr.rmmary, the primaries were adequately sized ia 1970; however, &e pnmaries can expect higf,

:tuo:.:T:t::::i T1 1:*t 
so lor,g as tbe waste activated srudge is p,mped to a1 of the

Pnmanes.

2.3 Acrltionlalks

The aeration basins con*'ain 2.67 milliea gallons of capacity. The design organic Ioading of 13,344
Ibs BoD'/day yields au organic loading of 37 pounds BoDr/1000 cu ff/day, which is helow the
recommended maximrur limit of 50 lbs BoDr/1000 cu fi/day. Thus, these aeration basins bave
sufficieot capacity for teating sewage up to the design flowrates.

2.4 S.qcond_ar"v Clarifi en

The teabent plant has 2 - 80 ft d'ianeter clarifiers, providing a total srrface area of 10,04g sq fr.
Ten states standards l€commssds 1200 gpd/sq ft at the peak horuly rate. This eq*ltes to a desigu

-TTlt'*_111g.y-g?f,hit, -t_:.!tf .gr,i,: 16.0 McD DMF.r/ :-r_

In surnmary, the secondary clarifiers are not capabl.!. of procrssing 16 MGD, and it is easy touderstand why solids wash out occun at highcriow rates.

The two anaerobic digesters, operated in parallel, have a total capacity of 102,430 cu ft. Loadingto the anaerobic digesters is a f'nciiou of the degree of mixing, with Ten Stbtes skndards

2.5

r/The cr:rrent l.:ig was based upon E00 gipdsq ft; however, the Desip Avenge Flowof 8 MGD was utilized instead of the Desiga Ma,rimum Flow.



recoBuneuding a loading of 40 lbs of VSs/l000 cu&/day for moderotely mlxed to g0 lbs vss/l000
cu fi/day for comptetely mixed systems.

Rock Island's digesters are Rot equipped with gas or mechanical mixers, relying on recirculation
purnPing' while the iqiection poinr fbr the recirculatiou sludge is varied du.ing the day, every orher
day thr mixing is srvitched to the other digester. Tbr:s, Rock Island's operation cao be characterized
as moderately mixed' and is capabie of handll:g approximat ely 40 ius vssli oo0 cu fi/day ( 4 I 00
lbs VSS/day total) or slightly more.

The curent sludge generation rate at Rock Island is estimated at approximately 10,000 lbs vss/day. ...

5:==!lg.-digester$are.guneutry.op:l,io.g-", 
roadirgs ovcr 2 rimes rccoEpP.nje!_l_evers A'

I

t

o

I

t

o

a



a

t

a

o

c

o

a

a

t

o

a

3. PROPOSFN UPGXADINC

Based upon a review of the actr'ral capacities of the existing unit operatioas, several add.iticas aodmodifications are proposed herein to improve the overa' operation. Appendix B sqnrainc a si1.
layout of the treatnent plant depicting the proposed upgradings.

3.1 Additional Secondary Clarifier

Space limitatioDs at the Rock Island rreaurent plant are significant. There is room to add one-65
ft dia'meter secondary clarifier adjacent of tle present two clarifiers. This would iacrease the total
'rrurface of the secoadary clarifiers to 13,364 sq ft. uuder Ten sates standards, a sr:rfacc overfiow
ratr'r of 12c10 silsq ft is acceptable, wbich equates to ld.o MGD of capacity. under the llliaois
Recor'rmended Standards, the peak rated capacity woul<i be I 3.3 MCD. Howwer, flows aUove t l.gMGD arc typically of short druation at &is teatuentplanf so operating at surface overflowrates
above 1000 gpdsq ft for short periods of time is not expected ts create any compriance issues.

The flow for the new clarifier will be eltaiqgd equauy from both acration basins tbrough stop garesin the overflow cbannels' Two 24-inch lines (one frour each aeration basia) vrill run past bothexistiag clarifiers' before combining into a singte 3o-inch line. Due to serio's space cons&aints
these 24-inch lincs will be set on top of the existing 36-inch rines.

wastage from the clarifiers will be limitcd to just thiinew crarifier. The other two clarifiers willretunr sludgb to the two aeration basius without any modificatioos (exccpt no sludge ur*t"g",. anew pump ho'se with retun sludge p"mps will be constructed- Ret'm srudge ftom the new crarifierwill be dircctcd into the existing influent lile to the aeration basbs, frcm tbe primaries.

A solenoid valve on a sludge wastage line will opcned every boru for a preset (but aajusabre) timeperiod' scnding srudge to thickenirrg. Three retura srudge puntps arc proposed: one backup, oueconstalt speed' and one oq a rrariable drive. The rrariable drive p'nrp wouid be adjr:stcd up or dowubased upon the sludge branket dcprh in the new crarifier.



-

)

I

t

a

O

o

c

a

3.2 Primq:v $edi rnentation Modifi cation s

Curiently wast€ activated sludge is sent into atl eight primary sedimentation bays. Witb the new
sludge wastage iine described above, 100 percent of tbe waste activateC sludge would be directed

to the furthest west primary sedimentation bay only. This bay would aot receive aay primary flow
nntil the inlet flow reaches 14.4 MGD. At flows above 14.4MGD, existing valves ou the inlet to
this bay would be manuaily opened. The opening betwees the two bays in the western most primary
would be reduced l9 minirnizg cross flows between basbs.

As sedimentation is a fi:nction of the surface overflow rate, the siudge level in the basin is
tbeoretically not relevast Assuming the flow in the sludge thickenbg primary is Limited to 1000
gpilsq ft due to the secondary sludge, this basin would handle.

= 1.6 MGD

The remaining five would have the following surface overflowrates atpeak flow:

= 1420 gpd/ sq ft

From Appcndix E of the Illinois Design stardards: this would yicld approximately 2g percent
removal of BOD, across the primaries

-

3.3 Sl4genieestion

t As noted in the previous section, the cwent unerobic d.igesters are overloaded. A new aerobic
digester prinarily for the wa.ste activated sludge is proposed.

o

o



o

o

o

o

o

c

C

a

a

a

The aerobic digester would be uiangularly shaped aad located, south of the new d5-ft diamslg.
clarifier' The digester would have 36,000 cu ft of capacity, pl's a 3,000 cu ft thickener/supernak5l
decant chamber' Assuming ali of the waste activated sludge were directed to the aerobic digester,
the loading would be 63 pounds of VSS/dayl1000 cu ft. illinois Recorn,nended Staadards for
sewage work (1980) specifies loading lcss than 8c pounds of vss/day'I000 cu ft. Note that the
proposed aerobic digester is as large as catr be built oa the available land.

sludge wastage to the aerobic digester would be with the existing srudge puDxps from the primaries.
when &awing offsludge from the prim ry bayutilized for thickening the'waste activated sludge,
a simple valving shange would be necessary. This flexibility would dlow the operator to direct
sludge to eitber an anaerobic digestcr or an aerobic digester tom each sedi,neatatiou bay. Sludge
from the aerobic digester will be directed back,to the sludge pulrps for application to the sludge
drying beds or the belt filterpress.

o



o

o

t:

l:

4. BRELIMINARY COST ESTTMATE

Table 4'l Presents the preiimilary costs for the proposed upgrading. The secoudary clarifier is
projected at approximately $400,000, including the piping aud pumps. Modifigatieq of the primary

sedimeutation bay to a sludge thickener is estimated at only S15,000, and the aerobic digesrer at

$217,000. With permining, engineering and contingencyr the budget cost is $822,000 for upgrading

the Rock Island Wastewater Treatnent plant.



D

a

o

o

o

o

o

o

TABLE 4.1
. CITY OF ROCK ISI-AND
wASTEWATER TREATMENT uFonnoE cosr EsTIMATE

SECONDARY CI.ARIFIER
Equipment purchase
Concrete Tank

fnstall Equipment in Clarifer
Slide gates on Aeration Basin Channels

New 24130,'line to clarifier
3.return sludge pumps& Control panel
PLC with solenoid valve for wastage
Bldg for pumps & Digester blowerj
Keturn sludge piping, 16"

1 16000
1 58000
25000
?000

27000
36000

5000
29000

2C00

CONVERSION OF ONE PRIMARY TO SLUDGE THICKENER
4" Feed Line 

10000
O Modification to Bay opening 

5OOO

400000

15000

217000

AEROBIC DIGESTER FOR 2NDARY SLUDGE
Equipment

Blowers
Diffusers
Sludge pumps

Concrete Tank, 37000 cu ft
Diffusers instafied
PipingA/alves from primary Sfudge pumps
Piping_Superratantto primary gft Une '

& Telescopii Valve
Piping Digested Sludge to Froni of West primary

.',''/

ENGINEERING.& PERMITTING

CONTINGENCY, 15%

TOTAL

30000
7000

12000
123000

8000
12000

10000

-+t33$

__90000_

90000

100000

1C00c0

822000.
Ftl oocrRocKts-t wwTPS.WKl

o

o



o

o

O

o

o

o

o

o

I

C

o

. -:.

;:. ,

''-.r i T.f..!i-'
1t1?1:\:.f.:!ii',



\,4Z\\I
Z\I

yuFF & HUFF;INC.
tnvironmentrl Consultents

cnlcur_.qrrE,.tGrc;r

/t/ - po /$cy',c'/

I

o

o

c

o

o

o

a

o

Sr.ct / ot

Pe f r,il //T /6 tlld ,D .1."

er.3 ffs

: 4./3 tr7
I ra r fKeFtc e /2r/c e

e,err cd#frf €f f6 /,5^
f fr.o-T' rtrzc p€/r/

r)K - ,/tteA fa O/€cK //€//<

C?/f C/7/46€,e- prs/nz Blstt t /e-cec./r,x = t Za<

PPgep= €// r cfzttrs€K -

2 - 3 Ff /?/ ,D €/ 1e//ase) ,tu Fe
e4z,frc aF /Fr/rag f.ea*, fr-vaaqP 7e ,/6 /traa . 22,/,74 ft.A.Pr€oVoPvoT-41 z*e2*

cfl€c7c .Qerr2 f f /6 z/6p,:

/f. ooo aao 2arp#r

2 Af.8 c{s

,€t'
/ ffa /,y'/n), 7. rt c/f{

6 fTa./De

o

ffzar



D

o

a

o

o

o

o

o

a

o

-

\J
z \ \.,a

/\
SVFF & HUFF;IE
Bnvtronmcnttl Consultents

cnlcuLnrror.t sriaer

c/7y _ '-l^1

Sneer Z o, E

Pes/oru Bfir r /aoo (.ltz rzo.ur )

Pr€eSapf f,erA6S7 Svzarea.7V2.r,ot 64r7at,
/ - a /T//// zqftzz--_r /], pra .e7znr-e ,/T

lf r /aos ?sas rfrpr./acze
FQau C*cc= feeazf) :

/1,8f2/fL -oyz>

/ ,rr+

//04 / tr fenorc lqtr€ ./c7za"/zE.:t,S(u265: /ry6/v,' /fZZAreree-"'

,/e, ooq aalo a/pw
? /aF ePa/g>

2aot7) f/€/.p .*.?o Z faDr Peza.p64
lueuL2 6€ qt bz *;;;-. //a n//,4ry;/, teup6& . - r

€



I

I

o

o

o

o

o

o

c

o

C

tP'oiac. e4y'l/fc

\t
7 \\,1

Z\
FVrr c nurrJE
avrronmrntal Consult:nts

A
tF4tff/dP frrt+< s S /? €t)

cALcuLATIow sFEr

,/JQ42D

7

y'af- < tp Fk'zr/p.r,
hp 7ao J,a

D€s/cot ftz 4 cxrw f ca.u

/az arzr € a 6 r 4/> = 3, Z cae g,r
laDr za,qz/pa -- (f arca)G,ryJfu. ^r/i)= / I zff las aer/zrrr
/ alp7t<,ar : 

-2r+r / Z fZ. cao g:73

2 3 z L'Bs tsoPr /orro r -t ./ -c" fVftf/



D

t

O

o

t

o

o

a

t

o

o

nfic r 7Y

-

?PaFr-s

Proj.at

T!tle

){lrmr\

P t s /a,rt €a,4c ,

ce lcur_a]r o,.r EIEF

/Scr/,+a

/fre e* fo' /

fry' esl4</<-a za.qrl4o ,"t7/7s76vrau< ) 
/

/ €r* laaa ara2/.-o u
7€,+ fzVle-r _,*?' ./ Ze

': 
7c', qP4'/F/

: 7@)' ,e_( = 57a,r{fz

Sr.f,1QS5 alcKF&q/ ,b f e

- Z- - t/7 P V^' .4n ov y
'/ 

t

: I f2o ffd /rr *

c/7p74a J /eea 
'p;;

/a. a ,/46i>

lf // edo F// Fl z 
/ 6cup a:: /a /a6p

H,rttr" Fan p trD? 6-r, / e//,e/F/e,c

./re€H
3

.4 r /€/t4 ,.rp, : J..l ,tfr6 />

-- ^ -- a. r--.vrf tft XZ



o

o

o

a

o

o

o

o

o

o

O

\t7\\lz\
IVer & riuFFjNd
Environmentrl Conrult:nts CALCULATTO,.i Sri=r

C,/,aY

rlr /)do fpa /ff . = f, q /n6p

5o /F ) -P0'
e//P/c/ff .'

+ /-6E' / ocz,e,///c.<-l

fz pes7c,,-

/a-szrer s,zt _-

ld arp * j,A &q
fi.-z rh€A

/a h6,p ,L {a .dcz
: ,/6.0 ,l/f,A:

-rry-f

Ca* ce u sta.<2 .' / - 6 5- + p -raeq_pr,ra;.c -Z//4tr//c/csze. ZppAa4av/72 .7az..J- -./{ tdrz)q24rr * szzZap#/€Fe a e'-a7- s Z'uz."+ep _r

ctr.il /lccF ,ttc.la.r,

9:i, /a- ?/-77



\lr\\,1r\o IVrr e rturtEd
cnvrronmental Consuttents

I Projlsr A /V_-po7+)

cALcuLATro-rrlnEr

/sc

o

O

o

o

a

o

o

a

O

- F'zz Shcct Q of

t7€aftri,<t p(o7s

//€zect77

,kre =

rfz./r
f6 a, .e
2./f i!/

PtsTrr'c'ce *8d f7
tFfrcnu€ Jic€p€ ).6 z i e. aze

/Czrra

v2<
= af f ."ft
77(3,)1

-

Y 7ft>

7 f(L.
T?')
o. >r fr

A€(

/)in'0n,a65..

V = /"(7

2 F.! ft)' /--_ry:-1rfr-r
(r") so'r

t"qy ,=
C'-l;ul

or-

$=
yz

@-
@)'

q'tt)rry7
:

0oo/6 2

'lz"Lft2.af r/
= o. oo lf /ffo

5=

aw t 960



Z\\I
Z\o

74*
Shccto

FUFF & HUFF;INC
tnYironmentrl Consultents

CALCULATJON-SHE;

. /, l(^.6C Je'J-u - Vrr/V. tt

1r/ - /o Tu

h

/n-- 
Q rD(r

: /lnL

Cli.nt

c.Caoeo./4.F
oatc y'- {-r7

ft.rzn-A

/?€€c./rr \

o

,)-

l"

S

J

")

?ril' ,Qr/t

: Qt)'( o'o&)'
(/,ril'(orr)r6

> Q'*r/ (o"t*,n, )
___a,>@

: o. oo /f f r/rf

C/*ry'r 7oa.,ror.7./ -
4,r6/ua7o,, - j€ 4 /tro..

%,41r'rzzr
rfur



I

a

o

a

o

o

\ 1. HUFF & HUFFJR
7 \\ f Environmcntel Consqltrnts

CALCULATION SHEET

7\
Pro,acr I f P

9//ffd,<
crrqnr focF /S

Oatc '0--22-77 Shear / of

4ff/4 of Eet / cdg/f/sA foZf ftz
.7,<t+ rf 79' I d#tnF/€,< 3 f fd ,€f "
f7€ot+ #// ,4€FAlzotu 6it//u

Jlp.lrf Ta #/nr Fdaal

5o2F fr- /a a. s (=rra)ft<
4K go >f /> / ?a,s

,c/2f ?-6 ; ,/6:
of 7eZ P 8a'/

eS Z ra 70'

j,u Snct t1/p€ CllA-r /,a A(€reFCo 4, CZ/,*/-.a C
287" Ae/e,F P ae/-f/ p €- f 3..c 6ftrVcira 2t,rf,*G )

FG p ,4t / a 6fl 7to,t/ /6 ,Z/Ap
1(*zy97l r rtfa(#.)

O. oc,//f ttaOr/e7>.
o F. / / to ae2/ft L

ra?f flt. ,/* Zflf z
: f,ztncr>

,', fr ilc/r fo'/

le 7o' f : /!, ti a?a/ff z ( $ 16 ff .)



\lz\\^/
7\

a FVFF &- HUFF,-iNC
Envtronmcnt:l Consuttent;

*er/,aza

ar€tt ktrcns /y", zi2"

7-oC rl r'--_
f 'z F rkcD

cALCULATIOTTT slien;.

ie .5- fQazt' eaPS
/ Elfdlcc -f./ /) {d.77€

,#q

{fl{
/,fea{A

a

o

o

o

a

o

O

o

o

a

ft'art fA.Z ,f8lnaz Az4 d?zc€-
///{ ,z c?Br -fo 2a ' .,1 )UU/. f z lft6p / a,{ a.A/ ,/462)a/< /tJf aprr

fr'e cu/p/R{,es go' y' , ,?rrt .t , p zr*- F1

/7-f '= 7oG ftL
-S'/?€ llfa, czt.€ k. /ft? calz/fte7fra.4-

,Aaf a/..t f fcazc,

7T: f./ft'
X : /, s yt t,o./rt
Q:Q.6' or{ 30 F

/ F /V)t l/tDczf c

z.o6 *
fi 7 ! ,ftco

4nteS

/fr+,-cb 

-

7. at 26/)



\,47\\l
7l

YUFF & HUFF;INd
Environmcnttl Consultenls

CALCULATION SHEET

/sct*z
Fr' 6./flat ,/u€ a, C I '/,c/f.i
' Derc /V /ZZ

rittc F/ o cu

//rx..: .?-7 ft-
/ -- /.frr-r-

Cc ftt /ac

160

rst
rsi
rn*TIfi-
116 u€#

rt)-
5rr

'Orta
rrt
{tc)

,f c,€at t,&'v-r- . of //e,lt?azr, /Artz,e

t

o

o

o

o

g c tt D6-€

ef"0-
t, f .fu

f rp€

rr.:j
zlt !364

I

12,33

,€oro A-]f " I tz'€s
Ya '.y' Cq767vra,o
7o' y' /tit.

fu /*rr sFcaz.z)
frttz €a fe

a

el{tCF l,fttrtuiFt eF'y' f z-?r aa, i,e ?.yz"frd.ogo= fcsT*, /rcFtr676,< 1 '' Y '
. io, I e - 

f f .:^Adr- .,*-,-€.-{ t cft



){n, I"t"ffi
7\

Proi.ct

Tirrr Faa.l

1t<a+t

/f4*?

77

C a7A' ffu/,r/c€c / f: tZ e,O . lz/r# €
S,lrf Ce . Z,trz/Gfraz<. _r /ceut1:s,7(f,aact z)azz.z W€/t/z/ /r//a6_

4l'.*r ,a 2/nd10:'q r-. )z1d



D

I

t

t